



14239

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		855472	OIL PAN	1	(2.8L)	
1		854110	OIL PAN	1	(4.2L)	
NS	92	809825	RTV SILICONE, (Metallic Blue)	1		
2	10	809919131	SCREW, (M22 x 1.5)	2		
3	12	809963354	WASHER	2		4,5
4	10	855473	SCREW, (M6 x 12)	23/29		
5		855474	TUBE, Oil Suction	1	(2.8L)	
5		816554	TUBE	1	(4.2L)	
6	25	801333415	O-RING	1		4,5
7	10	809913466	SCREW, (M6 x 16)	1		
8		854112	DEFLECTOR	1		
9	10	854113	SCREW, (M6 x 14)	2		
10	12	809931044	WASHER	5		
11	10	809913466	SCREW, (M6 x 16)	2		
12		855476	DIPSTICK	1	(2.8L)	
12		854114	DIPSTICK	1	(4.2L)	
13		855477	TUBE, Dipstick	1	(2.8L)	
13		854115	TUBE	1	(4.2L)	
14	32	807226	HOSE	1		
15	10	811410	BOLT, Banjo (M14)	1		
16	12	809963201	WASHER	2		4,5
17		807011	CAP	1		
18	54	811467	CLIP	1		
19	25	854052	SLEEVE	1		
-	27	879684	OVERHAUL GASKET SET	1	(2.8L)	
-	27	881742	OVERHAUL GASKET SET	1	(4.2L)	